
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The occurrence and elimination of 
cyanobacterial toxins in potable 

water in Uganda 

A Case of Gaba III and Walukuba 
Waterworks 

 

Olokotum Mark 
 
MSc Thesis  17192  
 

 



 

  

The occurrence and elimination of 
cyanobacterial toxins in potable water in 

Uganda 
 

A Case of Gaba III and Walukuba Waterworks 

Thesis submitted for the award of the title 
“Master of Science” 

 by  

Olokotum Mark 
 

 

Supervised by  
*Prof. Rainer Kurmayer – Research Institute for Limnology of the University of 

Innsbruck, Austria 

 

Dr William Okello - National Fisheries Resources Research Institute (NaFIRRI), Jinja 
 

 
[...]
technologies. Furthermore, the cyanobacterial occurrence and MCs in potable water 

have not been documented since it is an emerging drinking water quality concern.  

Although 1.0 µg/l is the WHO guideline for allowable concentration of MC-LR in 

drinking water, Uganda lacks an appropriate system for monitoring the presence of 

cyanobacteria, analysis and detection of cyanotoxins in drinking water.  Therefore, this 

information is needed to support policy formulations, management of Lake Victoria 

(water abstraction points) and treating drinking water for safe human consumption.  

 

1.3 Research question 

What is the capacity of conventional water treatment processes in eliminating 

cyanobacteria toxins in drinking water in Uganda?  

1.4 Research hypotheses  

Ho1: There is a significant difference in the cyanobacterial species and MC 

concentrations in Murchison Bay and Napoleon Gulf and the respective water 

treatment plants of Gaba and Walukuba. 

Ho2: There is a significant reduction in both cyanobacteria and MCs during the water 

treatment. 

Figure 2: An aerial photo of Gaba waterworks in Murchison Bay, Kampala with 
persistent algal blooms. Source: Google Maps January 2016. 



 5 

 

1.5 Objectives 

1.5.1 Overall objective 

This study assessed the occurrence of cyanobacteria species and MCs in two bays in 

northern Lake Victoria used as drinking water abstraction points and the potential 

elimination of toxins from potable drinking water. 

1.5.2 Specific objectives 

1. Determine the physical-chemical parameters in Murchison bay and Napoleon 

Gulf and during drinking water treatment process, 

2. Determine the cyanobacterial occurrence in two bays of northern Lake Victoria  

used as abstraction points for drinking water; 

3. Determine and quantify the major cyanotoxins (microcystins) found in raw water 

and along the drinking water treatment processes. 

 

1.6 Justification 

MCs are the widest spread cyanotoxins and an emerging contaminant of 

drinking water that require immediate attention. It is necessary to clarify which 

cyanobacterial taxa are responsible for MC production and to identify the most 

severely affected area.  Although NWSC is committed to providing water of good 

quality, they might be challenged with MCs, which are cell-bound or dissolved in water 

released naturally or during the treatment process. 

Persistent cyanobacterial blooms have been reported in both Napoleon Gulf 

and Murchison bay, northern Lake Victoria.  Both Gaba III and Walukuba waterworks 

operated by NWSC, abstract raw water from the two bays but are relying on the 

flocculation and rapid gravity sand filtration system. These water treatment processes 

are susceptible to toxic cyanobacterial blooms.  Therefore, there is a need to control 

the potential release of cyanotoxins in drinking water in the event of contamination of 

raw water with cyanobacteria.  

Without sufficient data, no legislative measures can be adopted to implement 

the recommended WHO guidelines.  A better understanding of the cyanobacteria and 

cyanotoxin proliferation and its elimination during water treatment is required to advise 

management.  MCs concentrations also vary in time and space as climatic conditions 

changes and anthropogenic activities increase therefore it will be necessary to develop 

monitoring and management strategies.  This study aims to determine the 

cyanobacteria, MCs in raw water and potable water to support drinking water quality 

standards.  



 6 

 

CHAPTER TWO 
2.0 Literature review 

2.1 Occurrence of cyanobacterial toxins in Uganda 

Uganda is endowed with rivers, lakes, and wetlands that cover about 18% of its 

241,000 km2 total surface area.  Despite Uganda being well-endowed with freshwater 

resources, some of these water bodies are either naturally eutrophic e.g. Lake George 

(Viner & Smith, 1973), or are becoming increasingly eutrophic due to human activities 

such as Lake Victoria (Mugidde, 1993; Kling et al., 2001; Mugidde, 2001; Verschuren 

et al., 2002). All these authors documented eutrophication processes particularly in 

Lake Victoria leading to increased biomass of phytoplankton dominated by 

Cyanobacteria. 

Cyanobacteria have existed for over 3.5 billion years and have played a major 

role in oxygenation of the air (Altermann et al., 2006).  In addition, they provide a wide 

range of contribution to human wellbeing that is both useful and harmful.  Some people 

in Chad and Mexico are known to have consumed Spirulina for centuries (Carmichael, 

1994) while the nitrogen-fixing species contribute globally to soil and water fertility 

(Chorus & Bartram, 1999).  On the other hand, abundant growth of cyanobacteria in 

reservoirs and surface water reduces water quality with adverse implications for water 

supplies, biodiversity, and aquatic productivity.  Human health might be at risk if 

exposed to the harmful cyanotoxins.  The major exposure routes for these toxins are 

both oral and dermal which include consumption of drinking water, certain food 

supplements and recreation on lakes and rivers.  The development of MC-producing 

cyanobacteria is a common experience in eutrophic water bodies all over the world 

including Lake Victoria. 

In Lake Victoria, there are reports on the increasing importance and dominance 

of cyanobacteria over green algae, diatoms, and dinoflagellates (Ochumba & Kibaara, 

1989; Lung’ayia et al., 2000; Haande et al., 2011; Okello & Kurmayer, 2011; Sitoki et 

al., 2012).  This has been linked to the eutrophication of Lake Victoria and 

consequently the production of cyanotoxins.  In all the Ugandan lakes that showed the 

dominance of cyanobacteria such as Microcystis species (M. aeruginosa, M. botrys, 

M. flos-aquae and M. wesenbergii), occurred with varying concentrations of MCs 

(Okello & Kurmayer, 2011).  

For Lake Victoria, the first report of the occurrence of cyanobacteria and MC 

production was in Nyanza Gulf (Krienitz et al., 2002).  Over the years a number of 

cyanobacterial studies on Lake Victoria have reported MC occurrence, i.e. in Mwanza 



 7 

 

Gulf (Sekadende et al., 2005), Nyanza Gulf (Sitoki et al., 2012), and in Murchison Bay 

and Napoleon Gulf, northern lake Victoria (Okello et al., 2010a; Okello et al., 2010b; 

Semyalo et al., 2010; Haande et al., 2011).  These studies have indicated varying 

concentrations of MCs for example in Nyanza Gulf  from < 1 µg/l (Krienitz et al., 2002) 

up to 81 µg/l  (Sitoki et al., 2012), 1.8 µg/l in Murchison Bay and < 1 µg/l  in Napoleon 

Gulf (Okello et al., 2010a).  Semyalo et al. (2010) reported both MCs in water (0.2 - 

0.7 µg/l) and in the gut, liver and muscle tissue of Nile tilapia (Oreochromis niloticus) 

from Murchison Bay.  Most of these studies focused on the community structure and 

dominance of cyanobacterial species, genotypic differences and MC production.  

Although these studies have clarified cyanobacterial species responsible for the 

MC production, the levels in drinking water have not been addressed.  None of the 

studies reported above determined MC concentrations in drinking water.  This study, 

therefore, will determine the cyanobacteria, MC composition in raw water and treated 

drinking water and thus help to ascertain the quality of drinking water provided by 

NWSC to its customers. 

 

2.2 Drinking water production in Gaba and Walukuba waterworks 

In Uganda, drinking water treatment plants and PWSs are operated and 

managed by the NWSC.  In Kampala, NWSC operates Gaba I, II and III waterworks.  

Gaba Water Treatment Plant (WTP) I was constructed in 1928 with a capacity of 

72,000 m3/day but operates at approx. 50,000 m3/day.  Seven decades later, Gaba 

WTP II was constructed in 1992 with a design capacity of 80,000 m3/day is operating 

at 67,000 m3/day.  In order to meet the increasing demand of about 200,000 m3/day 

of water within Kampala Metropolitan Area, Gaba WTP III was constructed with a 

capacity of 80,000 m3/day and operating at about 70,000 m3/day (Kalibbala et al., 

2006). 

All the WTP in Gaba abstract raw water from inner Murchison bay, Lake Victoria 

which is already threatened by eutrophication and persistent cyanobacterial blooms.  

Gaba I and II have intake pipes about 30 m offshore and at 5 m deep into the water, 

while Gaba III is 1.5 km offshore and 8 m deep to abstract about 400 m3 of raw water 

every hour.  The intake pipes are screened with 3 inches mesh and smaller to prevent 

abstraction of course material such as sticks, plastics, e.t.c. The raw water undergoes 

the conventional drinking water treatment process of chemical coagulation and 

flocculation/sedimentation and clarification; mechanical rapid sand filtration; and 



 8 

 

chemical chlorination before distribution (Figure 3). However, Gaba III WTP does pre-

treatment with 10kg of gaseous chlorine per hour to aid the subsequent coagulating 

and settlement of algae. 

Coagulation is done for the agglomeration of suspended material into larger 

particles that can easily be removed.  This is achieved with the use of Poly-Aluminium 

Chloride (PAC) and Alum [Al2(SO4)3] at approximately 30-70 mg/l. During this process, 

the pH is monitored and controlled at pH 6-8. After coagulation, water flows into the 

flocculation chamber for about 10-30 minutes which helps agglomeration of smaller 

particles. The water then flows through four flat bottom clarification lamella settling 

basins used for sedimentation in all the WTPs.  After the solids have settled at the 

bottom, they are removed mechanically by sludge collection device to the sludge 

drying beds (Nayebare et al., 2014).  This is done to avoid blocking the filtration 

system.  The retention time within the clarifier basins is 2 hours and an overflow rate 

of 2.4 m/hr or 58.4 m/day.  Due to the increased consumption and water demand, and 

the fear of hydraulic loading, the clarifier is sometimes bypassed at peak 

demands/hours (Kalibbala et al., 2006).  

The water from the clarifier basins flows through the rapid gravity sand filtration 

system.  This is a sand filter bed of about 1.25 m depth and surface area of 

approximately 376 m2 where the water undergoes rapid sand filtration.  Depending on 

the quality of the raw water the filters run for about 12 – 18 hours.  The filter beds are 

cleaned and maintained regularly by backwashing and scrapping of the clogged upper 

layers of sand.  The backwash lasts about 30 - 40 minutes and sand layers are 

replaced as and when deemed necessary. Disinfection is done primarily by 

chlorination whereby the water is treated so that the residual chlorine is 0.5 mg/l during 

the distribution while pH is maintained between 6.7 -7.2 using calcium carbonate 

(Ca2CO3) (Kalibbala et al., 2006; Nayebare et al., 2014). 

In Jinja, the NWSC abstracts water from Napoleon Gulf, northern Lake Victoria 

to supply the Walukuba WTP.  Constructed in 1950 and renovated in 2006, the plant 

has a design capacity of about 50,000 m3/day but is currently operating at 60% of the 

capacity producing approximately 30,100 m3/day.  Walukuba waterworks abstracts 

about 880 m3 of raw water per hour but there is no pre-treatment with chlorine as in 

Gaba III WTP. The raw water then undergoes conventional treatment processes 

mainly by flocculation using 8-18 mg/l of Alum or PAC depending on availability. The 

water then goes through both the vertical and horizontal sedimentation chambers for 

agglomeration of algal particles. The water filtrated through the sand filters, and 



 9 

 

disinfected using liquid chlorine. The treated water is allowed to settle in the contact 

tank for about 1 hour prior to distribution and storage in the Rubaga (24,000 m3) and 

Walukuba (4,000 m3) reservoirs (Figure 4).  

Walukuba waterworks is a much smaller WTP than Gaba III.  Both operating at 

a capacity to supply drinking water to inhabitants of Jinja and the greater Kampala. 

Water samples were collected along the production chain: Raw water, Clarified water 

(flocculation treatment), Filtered water (Sand filtration) and Final Water (after 

chlorination).  

Gaba III and Walukuba WTPs were selected because they abstract raw water 

from Murchison Bay and Napoleon Gulf which display contrasting ecological status in 

terms of eutrophication (Okello et al., 2010b), probably because of different population 

densities.



 10 

 

  

Figure 3: Typical process flow diagram at Gaba III water treatment plant. Inset are the locations for the sampling of raw water, 
clarified water, filtered water and final water before distribution. 

 



 11 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 4: Typical process flow diagram at Walukuba water treatment plant. Inset are the locations for the sampling of 
raw water, clarified water, filtered water and final water before distribution.  

 



 12 

 

2.3 Removal of cyanotoxins in drinking water 

Over the years, there has been a growing interest and knowledge in the 

occurrence of toxin-producing cyanobacteria. This is has been mainly because of the 

close proximity of society and nature to drinking water sources (Haande et al., 2007). 

Some of the surface waters are dominated by bloom forming cyanobacteria.  The 

toxicity of a bloom is difficult to establish because not all cyanobacterial blooms cause 

toxin production if the bloom consists of strains not actively producing toxic metabolites 

(Okello & Kurmayer, 2011; Sitoki et al., 2012). Until recently it has also been 

established that 50-70% of cyanobacterial blooms are toxic especially if there is the 

presence of Microcystis species (WHO, 2003). The seasonality of Microcystis sp. 

occurrence makes it difficult for drinking water production from surface waters, such 

as those in Uganda, using rapid sand filtration treatment methods.  

The best way to eliminate the potential risk of toxins in drinking water is to 

reduce eutrophication to control the cyanobacterial blooms.  If the raw water contains 

cyanobacteria, there is a need for an efficient water treatment process.  Conventional 

treatment methods including flocculation and rapid sand filtration are relatively efficient 

in removing cyanobacterial cells (Chow et al., 1999; Ho et al., 2012; Roegner et al., 

2014) and thus could reduce the concentrations of microcystins.  Following raw water 

abstraction, coagulation and flocculation could be an efficient way to reduce the 

cyanobacterial cells from water but the soluble cyanotoxins might not the eliminated.  

This process could also cause cell lysis, which leads to the release of secondary 

metabolites or toxins prior to oxidation.  Some studies, however, reported few cases 

of cell lysis (Rositano & Nicholson, 1994; Westrick, 2003).  Filtration, which is done to 

remove any contaminants in drinking water are effective in removing cyanobacterial 

cells (Gijsbertsen-Abrahamse et al., 2006). Disinfection with chlorination is efficient 

due to its persistence in the distribution lines but also leads to transformation of 

cyanotoxins (Merel et al., 2009). The by-products from chlorination include 

monochloro-microcystin, monochloro-dihydroxy-microcystin, dichloro-dihydroxy-

microcystin and trichloro-hydroxy-microcystin (Merel et al., 2009; Merel et al., 2010).  

Additional treatment stages such as oxidation with activated carbon have been 

reportedly efficient to reduce MC levels down to 0.05 - 0.2 µg/l in the treated water 

(Donati et al., 1994; Lambert et al., 1996; Roegner et al., 2014). Furthermore, the 

dosage, duration, and concentration of the oxidant determine the effectiveness in 

removal of MCs; for instance with 15 mg/l hypochlorite at a pH <8, or 0.5 mg/l chlorine 



 13 

 

after 30 minutes contact time the MCs are destroyed (Merel et al., 2009).  To effectively 

remove toxins from potable water, a multi-barrier approach has to be administered 